
1

1

2

2

A A

B B

Float 48" Part listing

 #FR-06

Alum. bracket

(4 req.)

 

FR-06

FR-06A

 #FR-06A

Alum. bracket

(4 req.)

 

 #FT-E

Alum. bracket

(4 req.)

 

FT-E

 #DUB202

Nickel plated steel

1 pack of 4

 

 #DUB336

4-40 threaded coupler

8 pack of 2

 

 #DUB302

4-40 Rod end

(8 pack of 2)

 

 #P-FG

Fiberglass shoes

(2 req.)

 

 #Ernst 156

1/4 Scale Water rudder

(2 req.)

 

 #DUB 145  Threaded rod 4-40 x 30" (4 req.)

 #DUB 802  Threaded rod 4-40 x 12" (4 req.)

 #TUG 240 Avia Graphite tube Ø1/4 x 32 1/2" lg. (3 req.)

 Streamlined aluminium tube 3/4" (3 req.)

 #K&S 132 Round  Brass tube Ø9/32 x 12" (1 req.)

 Balsa 1/4" x 1/4" x 48" lg. (10 req.)

 Balsa 3/32" x 4" x 48" lg. (10 req.)

 Laser cut parts kit  (1 req.)

 Float plan (1 req.)

 

5/16 in

1/4 in

 #DUB601

4-40 Kwick-Link

(8 req.)

 

 Stainless Socket Head Cap screw 4-40 x 3/4" lg. (6 req.)

 Stainless Socket Head Cap screw 4-40 x 1" lg. (2 req.)

 Stainless Nylock Nut 4-40 (8 req.)

Float hardware kit #FH-48


